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Fig.1 Transverse section of composite square columns

EEWHE FHK A RPHAEE T DI H (50579068 ) 5 KM AL UOC BB H (112PPTCY251 -6).
EFE A L1979 ) L T E A BN IR, 1L W5 A, 2 BN SR 4R 52 5 bR S S5 PR RE AT 5T, E-

mail ;987453942 @ qq. com.



2 TR R A R (T AR )

2014 4

PEAN FRP A 3R, 12 SR e o A 2 R Ak
iR Gk bR M 2148 2 J= CFRP +2 J& GFRP fii
7 B, FRP $5 A A 1) 205 5. 58 4 1 oy 3 0ok 22 4 2% 3
JZ5E 30 mm CFRP A3 gE 47 84 5% , By 11 3 350 & A= J&y

FRBEIR. FRP A bF P56 25 28 DL 3% 2. IR BE £ 57 07
PRYC JE 58 B Oy 50. 8 MPa, Bl 0 4T JE 58 JE N
39 MPa.

®1 KGRI SHREERBER

Tab.1 Details of specimen and key test results
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Fig.2 Axial stress-strain curves of steel tubes
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Tab.3 Steel tension test results
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mm MPa MPa GPa
76 x4 331.8 465.5 190.1
108 x4 346.9 495.3 202.6
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Fig.3 Specimen XSC1-3 after test

P4 F W], 55 R M RE A2 L FRP
— RBE T — AL A R TE R B R A 3R R 4 A
A B A SE . LA BRI a7 28R R R B - B
75 i 2 B4 ST 26 2k 15 A0 187 B A 3R R RO R T -
7 A5 BT 2 AR W2, 158 0 25/ 26 % 24 T R
WKLV A . BE XSC3 =5 SMu 42k 5 i

90
80
70
<
E 60
R 50f g
E 401 4
& i —XSC2-3
ol —a—XSC2-1
i ——SMuk Lk
10§
oMt
0000 0005 0010 0015 002  0.025
A1 N 2R
(Q)BREEXSC2-1. XSC2-3 (WA K76 X 4)
100
90
£ 80
s 0}
R 60k
g e
& S0f
& 40r ——XSC3-3
30t —8—XSC3-1b
20 F —— My
10

00 0.005 0010 0015 0020  0.025

i A
() RAEXSC3-1b. XSC3-3 (4N 2108 X 6)

A XSC3 - 1b 2= 5IA B 1, — 2 B il {4 XSC3
-5 WA, FRP 5 7R 8E 4 41 3% 18 JR 35 47 76 i 25
X, FRP WA & KA RMEM; s
HIE AR EA . fE 4 80T LUE 6 N4
D3 5% R SR AR T (V5 e, BAE PR R kR £, 9
PEAR T AE 8K
2.1 IEEREE

F 1 B 5 g5 R AR, b A O £ 3T A
1 (R A B PR 245 5 PR A 28 3 1 B BRAR S LT
HH I A A 2R 4 B2 00T, AH 25 B KA 3. 1% , i3
HFARG 24 4o 28 19 in 2% 7 X% FRP — TR 1 - B8 41
B 7 FE B VA fof AR AN B 3. R 1 R XSC3
— La WA far 2% B W L6 AH [R) 3248 XSC3 - 1b /), iy
TR R B B, AR R AR, DT R
oM By 1) TR R RN Y A0 53 Ak il
A VO AL A A B ) - AR O R AN,
IR AR A R K. 2% 1 B 2 RER = A S
Oy R[], 48 J5E e B30, (E 0 2 3 1 0 for 28K 4
U, B A 2 0. 4% , 36 B 25 0 55X Bk 1) 47 25 foy
BT Y1 A B W (R far 25 R KL 58— 4 B =4l
PR2s 0 AR, 48 I8 HAR 22 55, R 4t A 0 1 oy
ARAT 22 5K, T I A A8 A2 B L XoF £ B U6 A AT 2%
AL N

£ 60t

S s0f

E 40! —XSC13

= ol —a—XSC1-1

& 3 e jh st

0 0005 0010 0015 002 0025
tilnlve'y
(b)IRMAEXSCI-1. XSC1-3 (KA K108 X 4)

g 70

= 60

R

g s0

= 4 ——XSC3-5

| 30 —a—XSC3-1b
20f —— MUK

0 0005 0010 0015 0020 0025
v AR
(bRAEXSC3-1b. XSC3-5 (A K108 X 6)

B4 HAEHEHEES - e Tk

Fig.4 Axial stress-strain curve of composite square columns
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Fig.5 Axial strain of concrete and steel tube
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